

Current Medications as of 2017-12-08

Prescription Medication as of 2017-12-08				
Drug	Dosage	Frequency	Started ¹	Notes
Atorvastatin	40mg	Evening	2017-04-24	Jennifer Young; cholesterol
Clopidogrel	75mg	Evening	2017-05-09	Gregory Martin; blood thinner
Eliquis	5mg	Morning & Evening	2016-07-15	Dr. Habibipour; blood thinner
Fenofibrate	160mg	Evening	2017-12-07	Chito; reduce triglycerides
Furosemide	20mg	Morning	2017-07-31	Chito Uyanwune; water retention
Isosorbide	60mg	Morning & Evening	2017-12-08	Chito Uyanwune; angina
Lisinopril	10mg	Morning & Evening	2016-11-08	Dr. Ghatnekar; blood pressure
Metoprolol Succinate	50mg	Morning	2017-12-08	Chito; heart rate & rhythm, blood pressure
Pantoprazole	40mg	Morning	2016-07-15	Dr. Habibipour; acid reflux
Potassium Chloride	8MEQ	Morning	2017-07-31	Chito Uyanwune; restore leached potassium
Pramipexole	.375mg	Evening	2017-01-05	Dr. Ramos; RLS

¹At this dosage and frequency

OTC Medication as of 2017-04-04			
Drug	Dosage	Frequency	Notes
Aspirin	81mg	Morning	Dr. Bonanno; blood thinner
Fish Oil	1000mg	Morning	Dr. Habibipour; cholesterol
Multivitamin	1 tab	Morning	Dr. Habibipour; Centrum Complete or Equivalent
Slow Mag	71.5mg	Morning	Dr. Habibipour; Heart Rhythm
Vitamin B Complex	1 tab	Evening	Dr. Ghatnekar; Leg Muscle Aches
Vitamin C	500mg	Morning & Evening	Dr. Bonanno; Gout